
5

FZG110



6



7



Parts & Hardware List

1. Handle: 3 pcs 2. Lid air vent: 1 pc 3. Lid: 1 pc

4. Cooking grid: 1 pc 5. Charcoal grid: 1 pc 6. Ash catcher: 1 pc

7. Firebowl: 1 pc

A. M5 x 10 bolt: 1 pc

B. M6 x 25 bolt: 4 pcs

C. M6 large washer: 10 pcs

E. M6 x 16 bolt: 6 pcs

F. M6 wing nut: 4 pcs

D. M5 nut: 1 pc

8. Legs: 4 pcs 9. Bottom support grid: 1 pc



Charcoal Grill Assembly Instructions

F

7

D

E

C

EC

7

Step 1 Step 4

Step 5

Step 2

Step 3


